CONTENTS

MODEL
KTM=380. . i
KTM-380V ... 2

SPECIFICATIONS
KTM-380 BASICMACHINE. ........... ... .. o 3
KTM-380V BASICMACHINE. .. ........ ... ....... ... ... ... ... . .o 4
KTM—380 WMILLINGHEAD. ... .. ... .. . o 5
KTM-—-380V MILLINGHEAD. .. ... ... i T 6

INSTALLATION
INSTALLATION ..o o e e 7
FOUNDATION, POWER SUPPLY .. .. .. . i o 8
FOUNDATION PLANE, FOUNDATION STRUCTURE & ANCHORBOLT .. o .. ... .. 10
LEVELLING, ADJUSTING THE MILLING HEAD SQUARE TO THE TABLE ... ......... ... 11

LEGEND
KTM—380 LEGEND. ... ...ttt e o 12
KTM—=3BOV LEGEND. ..... ...t s e e 13
KTM—380 MILLINGHEAD. ... . ... i it e 14
KTM—-380V VARIABLE SPEED MILLING HEAD ... 0ot 15

OPERATION
STARTING, STOPPING . .. .. i e e i 16
CLAMPING THE SADDLE—KNEE SIDE, TABLE-SADDLE SIDE, KNEE—COLUMN. . . ... ... 17
SWIVEL TURRET, MOVE RAMSLIDE . . ... ot 18
SWIVEL BELT HOUSING, SPINDLE BRAKE . ... ... 19
QUILL FEED ... e e e e e 20
SPINDLE SPEED, CHANGE SPINDLE SPEED ... ... ..o 21
OPERATION ON KTM—380V HEAD .. ... . ... i 22

LUBRICATION
LUBRICATION FORKTM—3B0 HEAD. . .. ..ottt 23
LUBRICATION FOR KTM—380V HEAD . . .. .. vt i 24
LUBRICATION FORBODY .. ... o i 25

MAINTENANCE
PREVENTIVE MAINTENANCE .. . et e e e e e e e i, 26
BELT REPLACEMENT ... ... 26
BRAKE SHOE REPLACEMENT, REMOVE MOTOR FROM KTM—=380V .. ... . ........ ... .. 27
TIMING BELT REPLACEMENT FOR KTM-380V. .. ... 28
DRIVE BELT REPLACEMENT FORKTM—380V. . .. ..o 28
REPLACEMENT FOR KTM—380V BRAKE SHOE . . . .. ..ot 29
QUILL REMOV AL, Lo e 30
BALANCE SPRING REPLACEMENT, FEED TRIP ADJUSTMENT .. ... ... .\ 32
COLLET ALIGNING SCREW REPLACEMENT FORR—8 NOSE. .. ... .o 33
CROSSFEED SCREW BACKLASH ADJUSTMENT, LONGITUDINAL

SCREW BACKLASH ADJUSTMENT . .. .. e e 34
GIBSTRIP ADJUSTMENT ...t e 35

TROUBLE SHOOTING ..o e e e 36

INSPE T ON 37

ELECTRIC CIRCUIT DIAGRAM. . .. .. e i 40

GENERAL DIMENSION DRAWING OF POWER FEED . ... ... ..o i 41

COMPLETE KNOCK DOWN DRAWING
KTM-380 HEAD TOP HOUSING & PARTS LIST « o\ oot 42
KTM—380V HEAD TOP HOUSING & PARTS LIST .. oo v e oo 45
KTM—-380V HEAD BACK GEAR & PARTS LIST ..o oottt i 48
KTM—380, 380V HEAD ASSEMBLY & PARTS LIST .. oottt 51
KTM—380, 380V BASIC MACHINE . .. .. . e 56



KTM-380




KTM-380V




Specifications KTM-380

SPECIFICATION: mm (inch)

A OVERALL HEIGHT 2100 | 82.5/8” MIN. DISTANCE 4] 0 MIN. DISTANCE | 170 611116

B MAX, OVERALL DEPTH | 2000 | 78-3/4” DMax‘ DISTANCE | 470 | 18-1/2'" r Max. DISTANCE | 760 | 29-7/8"

COVERALL WIDTH 1520 | 52-13/168"]|] MIN. DISTANCE )] 4] MIN. DISTANCE | 220| 8.5/8"
EMAX, DISTANCE | 560 | 22" GMAX. DISTANCE | 806 31-11/16"

KTM-380

ITEMS i INCH

TABLE SIZE 1070 x 230 42-1/8z 9

TABLE LONG_i_'FUD_INAL TRAVERSE 760 29-7/8 )

TABLE CROSS TRAVERSE 380 14-15/16

VERTICAL TRAVERSE OF KNEE 406 16

SPINDLE MOTOR 2HP

SPINDLE SPEED

65, 115, 260, 285, 615, 1100, 1910, 2700, RPM

POWER FEEDS PER SPINDLE REVOLUTION | 0.04.0.07,0.12 0.0915, 0.0028, 0.0849
SPINDLE TRAVERSE _h 127 5

SPINDLE TAPER R8 or N.8.7. 30

NET WEIGHT of MACHINE 1300 kg L 2860 Ib

EXPORT CASE DIMENSION AND WEIGHT

1. 1Setfcase 1500x1430x1830 150Ckg
2. 28ets/case 1700x1700x1830 2900kg

59 x 56 x 72 3300 b,
67 x 67 x 726380 Ib,

Longitudinal table power feed:

ITEMS

AUTOMATIC FEED FOR LONGITUDINAL TRAVERSE

10 ~350 mmfmin,

3/8 ~ 13-3/4" /min

TABLE LONGITUDINAL TRAVERSE FOR AUTOMATIC FEED

BEG mm

26

MOTE: The manufactorer reserves the right to modify the design, specifications, machanisms, 8t€. wathout notice.




| B

SPECIFICATION: mm {inch)

A OVERALL HEIGHT 2100 { 82-5/8" l MIN. DISTANCE 0 0 MIN. DISTANCE | 170 ] 6-11/16™
B MAX. OVERALL DEPTH | 2000 | 78-3/4" cMax. DISTANCE | 470 | 18-1/2" j Max, DISTANCE | 780 !29-?;"8”
C OVERALL WIDTH 1520 | 59-13/167]| MIN. DISTANCE 0 0 MIN. DISTANCE | 220 8-5/8"

¢ MAX. DISTANCE | 580 | 22 GMAX‘ DISTANCE | 805 |31-11/16"

KTV 380

ITEMS V1 R— INCH
TABLE SIZE h 1070 x 230 a21/8x9
TABLE LONGITURINAL TRAVERSE 760 | 29-7/8
TABLE CROSS TRAVERSE 380 14-15/16
VERTICAL TRAVERSE OF KNEE 406 16
SPINDLE MOTOR 3HP
SPINDLE SPEED hd 60 ~ 4200 RPM

POWER FEEDS PER SPINDLE REVOLUTION | 0.04. 0.07,0.12

0.0015, 0.0028, 0.0049

SPINDLE TRAVERSE 127

SPINDLE TAPER

5

R8or N.S.T. 20

NET WEIGHT ot MACHINE

13068 kg

EXPORT CASE DIMENSION AND WEIGHT ]150(}x1430>t1830 {1500k g}

2860 tbs

B60.5"x64.5"x72" {3300Ibs)

Longitudinal table power feed:

ITEMS

AUTOMATIC FEED FOR LONGITUBINAL TRAVERSE

10 ~350 mmfmin

3/8 ~ 13-3/4 m/min

TABLE LONGITUDINAL TRAVERSE FOR AUTOMATIC FEED

660 mm

26"

NOTE : The manufacturer reserves the right to modify the design, specifications, machanisms, etc , without notice.




Table Dimensions

4

1

IR

-— 130mm — — . ]
KTM-380 Miiling Head Dimension
- 314mm ——

- ——— 398mm —

T-SLOT

L 18mm

J0mm

NN
A

15mm




KTM-380V Head Dimensions

217/ ——————= L 11-1/8" —
i

0

x

I

|

i

Spindie speeds 60Hz 60-4200 RPM {infinitely variable}
Power feed per spindie revolution 0.04, 0.07, 0.12mm {0.0015", 0.0028", 0.0047}
Spindle taper R-8or N.S.T. 30
Quill traverse 127mm (57}
Collet capacity 3-20mm {1/8-3/4"")
Spindie motor 3H.P.




installation

Lifting

1}

2}

3)

The approximate weight

KTm-380 1300K gs {2860 Ibs)

KTMm-380V 1360Kgs {2970 lbs)

Lifting method

Use wire rope as illustrated. Loosening the

circular rotation clamping bolts A, and swivel

turret 180°, then the lifting bolts B is about
the center of gravity of machine.

1. When swivel turret, get the center of gravity

balaneced by adjvsiing Ram,

2. Fastening ci=mping bolts A again after
swivelling tu:ret, prevent milling head from
slipping.

3. Wire rops endurence maintain  4000kgs
{88001 bs).

Preworks before machine installation

1)

2}

3)

Remove rust preventative before moving any
slide ways.

The coating is best removed by using paraf-
fin applied with a clean brush. When the coating
has softened, remove with clean rags.

Qil or grease all lubrication points, refer to the
lubrication section of this manual.




Foundation

1. Bolting the machine onto a concrete
foundation,

—

2. The machine should be placed on a
solid level floor or anti-vibration
pads to prevent any rocking move
ment. o

Power Supply Shim

1. Check motor voltages against supply.

2. Check to prevent short-way between ground akd power lines.

3. Ensure the supply is connected to comply with the local safety regulation.

4. Except KTM-380V, the head swiich has no overload protection please pay attention to
the load difference of motor while operation (This machine been checked under load
before delivery.)

HEAD SWITCH



_-—

23-1/4"
590{mm)

—_— ]

20"
508{mmi'—-1
e N | I
| Py ;
H J H I
; | | -
B
: i 'l !
1 (@?_ & l —— T .
— M |
5 '.
| : '
. 34__,;;8.. 78-3i4"
37-3/4 00t
960(mm) 0 880{mm} H0{mm)
i
_____ —_ X 1 ——
e ] -
SR - -l
oo *- O ﬁ'rE oy
]‘|l__ ; I ' | ',l——'ji.i
S0 £ N —I_); JHe
Y - e — s S
TS [ j j
O\ /b)) -——t
|
: | | .
| | | |
! N 17!! .
‘ 4320mm} i
l !
| _ A _.|
| :
“A” DIMENSION
___T_a_!q!g_si_ze Plain machine
i2—1! i 1'07_0mm o0’/ 2286mm
| 48-7/16/1230mm | 1081/16'72770mm

5/8" dia (16mm)



Foundation Plane.

_%,__
Dimension — :
A | 207508mm — + L
B | 177432mm 1 |
| 34-5/8/880mm | ] A
D | 59/1500mm :
€ | 783/4'/2000mm .
C
F ‘8'7203mm '! !
G| 107254mm i
! L‘; _B
N |
- __l._
8]
5/8"—1iNCx40Gmm

Foundation Structure & Anchor Bolt.

A

K% |
.

™

L

5.7/8" 51/8"
150mm
14-3/4""

130mm
~\ 350mm 4

\

SHiM

1-3/16”
R30 |
81 4
200

e | N |
__“i 70 :i-3;’4 /@ J_

7

£
/5!'8” {t6mm} L-350{mm)

10



Levelling

1, Putting levels on table as illustrated

=]

Level A to check longitudinal level

) o
)
[ )
Level B to check cross level.

2, Adjusting foundation anchor bolt or shims
to check the level A and B. The allowance
is approx imate 0.06mm/M

| 3. Lock the anchor bolt after adjustment
/

LEVEL B

\ LEVEL A )
.\\‘
@Swivel bolt B

Adjusting the milling head square to the table
To set the milling head square to the table

. E
two methods are available: Z,_HP
1. Using a large 90° set square mounted \pr

on the align faces with square. } -
2. An indicator mounted in the spindle I
nose travelling in a 4-1/4" {108mm} '_ﬂ_’
. {108mm} |
radius. adjusting the swivel bolts A and
B until the indicator indicates **Zero”
Note: Lock the belts C {3pcst and D {4

Locking boit ¢

o
pecs} after adjustment.
2 | () Swivel bolt A
o
ZERO ZERG
:”/:J: = ~
hi |
| 4.1/4"
{108mmi

11



KTM-380, Legend

%
\

P

%L

g

T
.

y
&

r-W'\

5o

k)

——

UIU0000No00000aany

N

{

M'l'i‘l'i'!'I‘['I'M'I'

No| ~ DESCRIPTION No. DESCRIPTION
1| Motor o 17 | Elevating screw housing
2 | Spindle clutch lever 18! Base
3 __Baék_iear selector N 19 . Control switch
—4_i Auto qﬁ'ill feed engagement 20 ;. Spindle brake and lever
5 | Quill feed handie 21 | Fine feed handwheel
IﬁS Micrometer depth control screw : 22 Feed reverse knob
i Micrometer depth control nut | 23 Longitudinal feed fimit stopper
8 | Quill clamp lever 24 Longitudinal feed screw
9 | Dialindicatorrod 25 | Saddle
10 | Ram adjustment handle 26 | Saddle lock handle B
11 Table 27 | Elevating feed handle
12 | Table stop 28 Oil feed lever
13 | rongitudinal feed handwheel h
|14 | Table lock lever ' - o . o
1 16_: _Cross feed handwheel o
[16  Elevating screw —

12




KTM-380V Legend

!II!I!II.IIII!Iilll!!ll!i;lill'lli‘i' 1

il!liililil[tllIlllilll!lil!liih !

3 . .
ﬂ Z’A\Eo H_h_hh%\‘"“- .
(29) A e \é
® -
& —
T |
@) |
e 1 _
o U
I
I
| o
1
No. Description No. Description
1| Motor 17 | Control switch
2 | Spindle brake and lock lever 18 | Finefeed handwheel
3 Speed selector handwheel 19 Feed reverse knob
4 | Spindle speeé?ange selector |20t Micrometer deptﬂ control screw
5 | Auto q]]?ll feed engagefﬁént 21 !' Micrometer depth control nut
[ 6 | Quill feedl_flaﬁglé'___-__ ) i 22 Longitudinal feed limit stopper
_7_’_C‘luill cla!mp_ieve-r ) B 23 | Table stop -
8 | Dial indicator rod 24 | Longitudinal feed screw
—_T__—_Rgm adjustment hondie 25 | Saddle lock handle
10 | Table _ |26 | Saddle
_1?__+__L9@'gudinal feed hanﬂ_wheel |27 Eievating feed handle o
12 . Tabielock lever 128 | Qil feed lever
| 13 Cross feed handwheel I
14 i__ Elevating screw
15 E Base
16 | Elevatingscrew housing

13




KTM-380 Milling Head

Spindie clutch lever

Spindle brake and lock.

Belt shifting and tension Control

Back gear selector

(2)
Switch—— —= J—

Automatic quil
feed engagement

S

Alignment reference face

Feed rate sslector Quill feed handle

¥ L ———— Quill depth stop

T Quill clamp lever

Micrometer depth control nut

T Dial indicator rod
Feed engagement lever

—————5pindle
Quill

14



KTM-380V Variable Speed Milling Head

Spindle brake and lock lever

Forward/off/reverse switch.

&

Feed rate selector

Quill feed handle

Fine feed
handwheel

b
Y Micrometer depth control pyts

(‘\ e

Feed reverse knob

Quill ciamp lever

L3
Feed engagement lever —-

H Dia! indicator rod

Qill ——— 3

Alignment referance face
Spindle

15



Operation

Spindle brake and
fock lever

Spindle brake
and lock lever

Forward/off/reverse

Switch KTM-380 Head KTM-380V Head

Starting:
1. Connect power source according to the power voltage
2. Turn switch to required peosition (Forward or Reverse}

Stopping:

1. Stop feeding to release machine load.

2. Turn switch to ‘off” {neutral position)

3. Turn spindie brake lever to brake till spindle stops.

16



Clamping the saddle-knee slide.

1. Turn clamp clockwise “ON"" counter-

clockwise “OFF”,
2. Moderate pressure is sufficient. Excess

pressure will cause distortion and make
the tabie stiff to wind.

Clamp

Clamping the table-saddle slide.

1. Clamping same as described above.
2. There are 2pes clamp, please keep equai

gressure on each one,

Clamping the knee-golumn slide

Clamping same as described above.

17



Swivel Turret

1. Use spanner to unlock the 4 bolts.

2. Swivel and index to required position

3. Lock the 4 bolts.

Spanner

=

©r—
/

Spanner

Move Ram Slide

1. Turn the 2 clamps counterclockwise to unlock
ram from turret

2. Turn the spaniner to move the ram slide to the
desired position,

3. Lock the 2 clamps, tightening the rear one first.

18



Swivel Belt Housing

1. Slacken 3 locking nuts { Retain sufficiently
toavoid bindingp
2. Swivel to required angular setting {The
belt housing can be swivelled 360°) m
3. Tighten 3 Locking nuts (Run spindle [ )T 77C g
to give correct spline alignment before

finally securing}

NOTE: Incorrect spline alignment can be
caused by unegual tightening of the

locking nuts caused varying stifiness
of the quill feed which can be felt
through the sensitive feed handle.

Locking Nut

Spindle Brake

1. Spindle brake and lock lever is normally
in “Off"” position

2. Turn lever leftward or rightward to brake
spindle to stop.

19



QUILL FEED

NEUTRAL

UpP

Guill Feed

1. Fine Hand Feed.

(1)
{2)
{3)
{4}

Disengage auto quill feed A

Locate C in neutral position

Engage feed irio lever B

The quill is now under handwheel control.

Automatic Feed

Maximum loading 3/8" (9.5mm)} dia. for drilling $20C.

{n
{2}
{3)
(4)
(5)
{6}
{7}

NOTE:

Ensure quill clamp D is off.

Set micrometer dial E to required depth.

Engage auto quill feed A (Be sure motor has stopped)
Select feedrate  F

Select feed direction C

Engage feed trip lever B

The quil! is how automatic feed

Do not use automatic feed when spindle speed is over 2700RPM.

20



Quill Sensitive Hand Feed.

PN =

Push home until the locating pin engages
Disengage feed trip lever B {P.24)
Turn the handle for quill feed.

Select the most suitable position of the Handle.

SPINDLE SPEEDS {STOP Motor before changing speed)

|

=
.

Nt

g\p
Jpam—
Range 1st step 2nd step 3rd step 4th step | Remark t
Low speed 65 15 200 286 BACK GEAR J—
High speed 615 1100 1910 2760 DIRECT n
Disengaped
CHANGE SPINDLE SPEED
1. Change speed within range.
{1} lIsolate machine
{2} Slacken 2 motor locking levers A o
{3) Slide motor forward to loosen belt ~ £ U N
{4) Position belt on proper pulleys
{5} Slide motor to the rear to tension belt
{6} Tighten 2 motor locking levers A

Motor
Locking lever

2. Change Range

(1)

(2)

From direct (high speed} to back gear {low speed)
B to theright.
b. Move knob C upward to “In"’ position.

a. Move lever

¢. Now the spindle rotation been ’Reversed’”, move motor Switch

B
: ) — Fl7 L . J
to reverse position to obtain original direction of spindle rotation. Pt N — )
+ 5 P _

From back gear to direct drive. YD —7
a. Move lever B to the front position,
b. Rotate Spindle by hand until the clutches are felt to engage. huld
c. Move knob C downward to “Qut’’ position.
d. Corract spindle direction same as stated above.

down

21



Gperation on KTM-380V Head _

1. Swivei belt housing please refer to instruction

on page-19.

2. Spindle Brake

{1) Brake lever as shown
{2} QOperation refer to instruction on page-19. Brake ]

3. Spindie Speed {Change only when spindle is

running)

Turn and lift to lock
(1} Change speed within range
a) Start spindle

(" SPEEDSARE Y| @
APPROXIMATE
Lowt{] O [J<HIGH
®
80-% 0-
‘ 0-580 50 4200.© A
b} Turn handwheel A 1o select required

speed DG NOT CHANGE SPEED
UNLESS SPINDLE IS RUNNING

{2} From direct to back gear drive
a) Switch A to off
b} Turniever B through neutral to low

{This reverse the spindle rotation)

Note: Do not change range whilst the spindie is

running,

{3} From Back Gear to Direct Drive.

a) Switch B 1o off
b} Turnlever B throught neutral to High

¢) Rotate spindie by hand until the clutches are
felt to engage.

22

Nevtraf Low



Lubrication

1.

Lubrication For KTM-380 Head

FREQUENCY LUBRICATE LUBRICANT QUANTITY | AT.
Vactra H Medi
Twice Weekly Pulley Cam actra reavy e ‘|um 6 Drops 1
SAE 10 or 10W Light
. | -
Vactra H Med '
Twice Daity Spindle Bearing actra rieavy eS| TOP-UP 2

Quifl Feed

SAE 10, or 10W Light

|

23




2. Lubrication For KTM-380V Head

FREQUENCY LUBRICATE LUBRICANT QUANTITY | LUB AT
H Medi
Twice Daily Quill Bearings Veatra Heavy MEY 1
S.AE. 10 or TOW Light | 510 drops

Twice Daily. ‘ Spindle Down Feed Vactra Heavy Mec?ium 2
{When feed is in use) SAE 10 or 10W Light | Top-UP

Drawbar Splines Vaetra Heary Medium 3
Weekly {move quill down 2"} SAE 10 or 10W Light | 5drops

NOTE: Faiiure to lubricate "Quill bearings’ at 1 can result in tight quills and partial

seizure of quill in housing.

FREQUENCY

LUBRICATE

LUBRICANT

OUANTITY

LUBRICATE AT.

Every 2 months
{of normal use)

Back Gear

Grease

Equivalent of
1 teaspoonful

4NOTE: Before greasing
put gear lever back to
1L 0" & keep spindle
stationary

24




MAINTENANCE

Preventive Maintenance

For securing the accuracy and life of the machine, we offer the following preventive main-
tenance chart for operatot’s reference.

Frequency Description
Daily 1. It’s necessary to oil each lubrication point before operation.
. Check the level of the oil lubricator and fill if necessary
. It's necessary to release the clamps, clean and lubricate the table after
operation.
Monthly . Check all the gibs and ahj » :1.f necessary.
. Check all the backlash bewwveen screws and nuts and adjust if necessarv
Quarterly . Check and adjust the machine accuracy. {manual P. 37 to P. 39)

{m:{:{@

%

— T

\E
e —J

r'__—-'\
0|

One. Belt Replacement

NO O RN

Isolate the machine

Remove drawbar C

Remove 2pcs bolt E and remove motor D

Fully extend quill

Remove Bpcs screws A

Remove belt housing B — tap to withdraw from doweis.
The belts now may be changed 26




Two. Brake shoe Replacement
Repeat the sequence 1 to 6 described on page. 26

Turn handle A to release screw B
Remove 2pcs screws B

Push bearing hub C from housing
Remove 3pcs screw D

Replace brake shoe

Ensure screws D are fully tightened and lock with washers and nuts

R o

NOTE: After locking screws D it should allow a little movement for shoe

e
N

4

i &

/ D

lgl

Three. Remove Motor from KTM-380V %
[
1. Run spindle to adjust to lowest speed AN | I
2. lsol he machine ;
solate the H o
3. Remove 3pcs screw A and cover B K g/
4. Using 2pcs screw A to compress spring C
5. Rotate the speed changer to the highest speed . 3 2
6. Remove the reversing switch from the belt housing 3 S
7.  Remove 4pcs motor locking screw D Lﬁ-—"
8 Lift motor and place it on beit housing E
g. Ease the belt over the lower drive disk and remove the motor -
— A
——
L !

27



Four. Timing Belt Replacement for KTM-380V

Remove the motor as described on page. 27

Fully extend the quill

Remove screw A from the speed changing housing
Remove housing C

Remove screw B and separate D
Replace the beit

oo R wWwN

Five. Drive Belt Replacement for KTM-380V

Remove the motor as described on page. 27

Remove 3pcs screw A and withdraw bearing housing B

Remove 4pcs screw C to separate D from E

Remaove 6pcs screw F and dowel pin @

Remove the top housing E

Heplace the belt %
B

2

28



Six. Replacement for KTM-380V Brake Shoe

Remove the top section

Remove the two screws A

Remove the clutch hub assembly B and D
Replace the brake shee C

W

29




Seven, Quill Removal

W Ne ok W

isolate machine

Remove motor

Remove drawhar

Fully extend quill

Remove 3 nuis A

Remove top section completely
Remove 2 screws B from top of quill
Remove clock spring housing C—see

Page. 32 for replacing spring

.

[TIHT

11000

[TTREE L] 1 .wunml.

19y

30

ks




8. Remove screw D and ball reverse lever E
10. Remove cir. clip F, screw G and arm H
11. Thread ocut shaft J through micro nuts and remove
12. Remove screw K and stop L
13. Remove quill
14. Clean all areas, oil liberally and reassembly
i5. Cheak correct operation of feed trip linkage
{See instruction on page. 32)

NOTE: Reassembly of spline aligniment, see page. 19 @

31



Eight. Balance Spring Replacement

Apply quill at top of movement and lock it

Remove screw A, hub B and key C

Remove screw D, allowing slow rotation of housing E to release spring
Lift end of spring from peg on the pinion shaft

Replace spring housing E {spring been attached in housing}

Refit spring housing to head casting retainer and trun housing clockwise until spring
locates on peg on the pinion shaft

ye

" o 1-1/2 Turns

o,k W=

g

@1\ [
E

D

Nine. Feed Trip Adjustment

Release locknut A
Engage trip handle C
Adjust micro nuts E until against quill stop B
Slowly turn adjusting screw D until handle C trips
At this point secure locknut A

Check that smart trip action is obtained

2 o

ORI

\

32



AN

N

\N\ RN
AN

SUNONINNNN NN

7/‘

%
7
/.

AN
NNNNNNNNNNNY

\\\\Q\
AANNANNNAN

L
mo/é
0/
A
|
SN
S
"

N\

Ten. Collet Aligning Screw Replacement For R. 8 Nose

oos W=

~ o

Mark a reference line on quil! and nose cap B with felt pen

Remove set screw A

Unserew nose cap B

Remove lock screw C and coilet aligning screw D

Repiace D; insert R. 8 collet and check that the dog on the end of the screw does not
foul on the bottom of the guide slot

Replace lock screw C

Replace nose cap B and check feit pen marking for correct aligningment
Replace set screw A

Caution: do not overtighten as this will cause distortion

Check gap E at 0.02-0.003"” {0.5-0.08mm}

33



3. Lubrication for Body

N

1y

ﬂ,F-_'_

BRI

iinDnD0aANaDaDN:
L

FREQUENCY LUBERICATE LUBRICANT QUANTITY
Shell Cornea OH 41
MOBIL x 2
Lead Screw Socony Gargoyle One Pump
Vactra Mo. 2
Centraliced Lub *Sunoce’ Waylube
Pump Daily Saddle-Table Ways #80 MOBIL x 2 One Pump
“Sunoco™ Waylube .
Check Level Saddle-Knee Ways #80 MOBIL x 2 j One Pump ]
Weekly “Sunoco’” Waylubs l‘ —!
Knee Colum Ways #80 MOBIL x 2 One Pump
Shell Carnea Oil 41
MOBIL x 2 Socony 5 Shots
Twice Weekly Elevating Screw Gargoyle Vactra No. 2| {Gil Gun}

25



Eleven. Crossfeed Screw Backlash Adjustment

;mod N =

o

Turn crossfeed handle to set saddle at middle position
Withdraw 4 screws A

.....

Pull the saddle forward to expose screw B and cover C

Adjust screw B tolet cover C push the nut D for adjusting backlash

While adjusting screw B
obtained
Lock srecw B

, slowly trun handle until backlash 0.004" or 0.005 is

Finally crank the saddie to the front of the knee and replace 4 screws A

Twelve. Longitudinal Screw Backlash Adjustment

1. Crank the table to the left end

SN,

LS

L

RN

i

al et A

===
-——"‘""Mf

2. Adjusting backlash same manner as mentioned item 4,5, 6, 7 for crossfeed screw

34



Table Gib Screw

Backing Felt

———— Saddle Clamp

Saddle Gib Adjusting Screw

Thirteen, Gip Strip Adjustment

1. Table-saddle ways
1} Remove all swarf from area
2} Turn the tabie gib screw clockwise whilst moving the table until slight drag is felt

2.  Saddle-knee ways
1} Remove all swarf from area
2} Remove chip wiper guard and rubber sheets
3} Turn the gib adiusting screw clockwise whilst moving the saddle until slight drag is
felt
4} Replace chip wiper quard and rubber sheets

K

nee Gib Adjusting Screw

3.  Knee-column ways
1} Remove all swarf from area
2} Remove the leftside chip wiper guard and rubber sheet
3} Turn the knee gib adjusting screw clockwise whilst moving knee unti! slight drag is
felt
4} Replace chip wiper guard and rubber sheet

NOTE: For adjustment as mentioned above 1,2 and 3 ways, each gib has 2pcs adjusting
screw {one in front, another rear), turn one clockwise whiist turning another one

counterclockwise. After adjustment, check these 2pcs screw been tightened.
35



TROUBLE SHOCTING

The following chart contains some typical probable troubles in operation along with the
possible cause and remadies for each

Phenomena Possible causes Remady

Spindle feed un-normal Quill clamp lever Release clamp lever
unrelease

Spindle brake Brake shoe wotn out Replace new one

break-down

Spindle unrotate 1. Switch contact unsure 1. Check the switch
2. Drive belt too slack 2. Adjust or replace
3. Motor breaks down - 3. Repair or renew

{ncotrect rotation | The switch knob indicated Correct position
at wrong position

Unsmooth on table | 1. Gib strip too tight 1. Release
vertical, cross and ‘ 2. Unproper backiash 2. Adjust
longitudinal feed i Or SCrews 3. Check lubrication

3. Lubricaten not to
lubrication point

Vibrative when Machining

1. Machine unstable 1. Reclamp
condition speed according to

materials and cutter

l
|
|
‘ 2. Unsuitable cutting 2. Select proper cutting

36




inspection Chart

Permissibie
No. Check taken llustration rniss! Errors Found
Errors.
a) Level longitudinally N | | a) 0.06
(spirit level) S oer 1000mm
oy HE =
1 b} Level across L b} 0.06
{spirit jevel} per 1000mm
2 | Spindle Nose Run-Qut 0.01
indl! ial shi
3 ‘Spln e ‘for axial slip 0.015
in machines
Internal taper of spindle
runs true:
a) Mearest to spindle nose 0.01
.|
b} At a distance of 0.02
300mm
Rise and fall of tabie 0.03
§ | in longitudinal per 1000 mm
traverse.
Table surfare parallelity Q.02
e .
to its cross traverse. per 300mm
Paralielity of clamping 0.03
7
slots to table traverse per 1000mm !

37




Clamping slots at right

8 | angles to table cross 0.02
traverse. per 300mm.
Vertical adjustiment of
Spindle slide square 0.025

b with work table © per 300mm.

9 | a) Rightand Left

| Direction 0.025
b} Forward and Backward per 300mm,
Direction
Column ways for knee
square with work table 0.02
10 ' a) Right and Left per 300mm.
Direction
b} Forward and 0.02
Backward Direction per 300mm.
~ Work table square
with spindle 0.02
a} Right and Left per 300mm.
11 Direction
b} Forward and 0.02

Backward Direction

per 300mm.




Inspection Chart

No.

ltems

12

Backlash-Read
on Bials

MAX 0.127mm {0.005""}
Test Readings:

A. Long,l.ead screw A,
B. Cross Lead ScrewB. — . ..

13

Leadscrews:

Maximum Error:

3.02mm per 300mm

or 0.008" per 12"

0.04mm or 0.0016" Total

overall

A. Longitudinal: At 300mm(12")

Cverall

B. Transverse: At 300mm (12"}

Qverali

14

Manual

1} Gibs Adjusted

2) Quill Tight

3) Spindle Backlash

4) All Movements Smooth

5} Collet Fit

15

Power

1) Powerfeed kickouts

2) All Movements Smogth

3} Vibration

4Y Sound (73DB max.}

5) Test Cuts
A. Face

B. Side

16

Visual

1} Finishes

A. Paint

B. Machined

C. Chrome

D. Plastic

E. Black Oxide

2} Rust proofing

i7

Electrical

Voltage for which Motors. .-

Connected . i

rlead

Powerfeed _

Coofant pump

39



4A
FUSE

ELECTRIC CIRCUIT DIAGRAM

R S T
o 0O ©
F— =M
T—*’—‘Hi -
=
— 9o MS;
L
j
— P
‘_.__KL__/\_{E_{_“Hm_2
l |
l i
* "~T4ii
i
* !:%i
L)
I im3
P
|
1L !:;: MC
)
!
|
* ’xﬂﬁii MS : SPINDLE MOTOR
a - MC : COOLANT PUMP
V 440V
Mfigg' ??‘;V oy M1, M2: CONTACTORS OF “MS"
! ‘ ’ M3 : CONTACTOR OF “MC"
M4 : CONTACTOR POWER SOURCE
$1, 82: PUSH-BUTTON ““ON“ “OFF”
OF POWER SOURCE
83 : SELECTOR SWITCH FOR CON-
. TROLLING TABLE POWER

FEED MOTOR

54 : SELECTOR SWITCH FOR CON-
TROLLING "MC”

S5 : SELECTOR SWITCH FOR CON-
TROLLING “MS” DIRECTION

4 |3

0y

CONNTECT WITH POWER FEED

CONNECT WITH SERVO MOTOR PLEASE REFER TO DINENSION DRAWING

49



Ow 011 JH023aNA

S

$3Q15 HLD8
¥3I0T10H
HSNH9

Lt

LEPV LON LU Vd

ATBWASSY HILIMS LaWIN

aD3y
LSZ-Y 'ON LHYd
32314 4OLE 3BV L

k14
(4 N o,
. 434
1625 0N 1vg \ - 91/e 1p—
HY39 13A38
N 434 ¥iEL
\ 434 B/E1L
/37891
\\
|- Wakswm
R WIHS
4 L /
"7 309y ONIYY3Ig \
R
7 e
g e ONIMY 1
oo 39 831108 v
SERCT] _ A NWY
PO i
\ .
" 4 we= N
} UIHSYM WIHS -
T 6628 ON lyvy \
3LvId HOLdYaY -

333 HAMO -0 DNIMYHO NOISNIWIQ TVHAINID



KTM-380 HEAD TOP HOUSING




KTM-380 HEAD TOP HOUSING PARTS LIST (1)

No. Pat No. Description .T.
1 TM-3B654A Drawbar for NT-30 1
2 TM-38654 B Drawbar for R-8 1
3 TM-38537 Upper bearing lock nut 1
A TM-38536 Bearing sleeve lock nut 1
5 Bearing #620722 1
6 TM-38633 Upper bearing spacer {small} 1
7 TM-38532 Upper bearing spacer (large) 1
2] Bearing £620722 1
a Compression Spring 4

10 Spindle cluteh cam ring pin 2

11 TM-38534 Spindie pulley bearing sleeve 1

12 5/16"-18NC nut 3

13 Spring washer 3

14 TM-38518 Brake ring screw 3

15 External spring 2

16 TM-38550 Spindle puliey hub ring 1

17 TM-38515 Brake ring 1

18 TM-38506 Spindie puliey 1

19 TM-38508 Spindle pulley hub 1

20 Key {7x7x25) 1

21 V beit {A34} 1

22 Timing belt {246H100) 1

23 TM-38512 Timing belt pulley 1

24 Spring washer 1

25 5/16°-18NC nut 1

26 Black plastic ball 1" dia 4

27 TM-38541 Spindle clutch lever 1

28 TM-38538 Cam ring 1

29 TM-38228 Spindle brake handle 1

30 TM-38502 Brake lock bush 1

43



KTM-380 HEAD TOP HOUSING PARTS LIST {2)

Spindle brake knob

44

No. ~ PartNo. Description TY.
31 TM-38501 Belt housing 1
32 QOperating instruction plate 1
33 TM-38226 Motor mounting studs 2
" 34 TM-38600 Motor lock nut washer 2
35 Meotor fock nut 2
36 TM-38541 Motor lock nut handle 2
37 Key 5x5x35 1
338 TM-38507 Motor pulley 1
398 TM-38505 Gear housing cover 1
40 ' 1/4"'x1/2" socket cap screw 5
41 il Cap 1
42 Bull gear key 10x8x 15 1
43 TM-38649 Spindle gear hub 1
a4 TM-38513 Spindle bull gear 1
45 #6203 22 bearing 1
46 TM-38511 Counter shaft 1
47 Key 4x4x 10 1
48 TM-38514 Counter shaft gear 1
49 #6203 ZZ bearing 1
&0 Dowel pin 1
51 TM-38523 Back gear shifter fork 1
52 TM-38503 Gear housing 1
63 Spring pin ¢5x20
54 Socket cap screw 1/4"'x3/4""
BES #6208 Z bearing 2
56 Snap ring 1
57 Lock washer i
b8 TM-38548 Bearing lock nut 1
59 1/2-12NC nut 3
60 TM-385643 Vertical tee bolt 3
61 Back gear shift crank 1
62 Back gear shift bushing 1
63 Lock pin ¢4x20 1
64 TM-38530 Shift crank 1
65 TM-38527 Gear shift plunger 1
66 Compression spring 1
67 TM-38520 1



KTM-380V HEAD TOP HOUSING

; ‘.Q\/ i)
0 \ n §
16 /

22



KTM-380V HEAD TOP HOUSING PARTS LIST {1)

No, Part No. Description .Y,
i TM-38861 Top bearing cap 1
2 1/4'x3/4’’ hollow head cap screw 3
3 #6007 Z bearing 1
4 TM-38801 Belt housing 1
5 TM-TM-38817 Speed change plate 1
6 1/4 x 3/4"" hollow head cap screw 2
7 TM-TM-38807 Spindle pulley bearing sliding housing 1
B #6010 ball bearing 1
9 TM-38809 Adjustable-driven varidisc i

10 Belt i

11 TM-38810 Stationary driven varidisc 1

12 #6010 ball bearing 1

13 TM-38826 Spindle puliey spacer 1

14 ¢3x15 Spring pin 4

15 Brake spring 2

16 TM-38815 Brake 2

i7 TM-38808 Spindle pulley hub 1

18 1/4"x3/4 hollow head cap screw 4

19 5/16'"x3/4 hollow head cap screw B

20 TM-38823 Brake base 1

21 TM-38803 Belt housing base i

22 TM-38806 Motor pulley cover 1

23 TM-38861 Bushing 1

24 TM-38862 Brake lock shaft 1

25 Snap ring 512 1

26 TM-38864 Brake operating finger 1

27 TM-38866 Brake lock handle 1

29 Snap ring 512 1

30 T™-38836 Adjustabie varidisc spring collar 1

46



KTM-380V HEAD TOP HOUSING PARTS LIST {2}

No. Part No. Description T.Y.
31 TM-38837 Spring for varidisc motor shaft 1
32 TM-38838 Adjustable motor varidisc i
33 TM-38840 Stationary motor varidisc 1
34 3/16"'x3/8 set screw 1
35 Key 7x7x30 1
36 Key 7x7x25 1
37 Meotor 3 HP 4P 1
38 3/8"” x 1" hollow head cap screw 2
39 5/16"" - 18NC nut 1
40 TM-3882% Brake bearing cap 1

47



KTM-380V HEAD BACK GEAR

14

a;

R Y

o

0w
o™

r~
o

28

—

—L, M

il

Ly
c—] .“.j

IE

i

i—
—

3

=4

e —
A
“e
]
[=2]
™~

32
3

48



KTM-380V HEAD BACK GEAR PARTS LIST (1}

No. Part No. Description TY.
i Hex.eap nut 1
2 TM-38850 Name plate 1
3 TM-38863 Vari-speed dial i
4 1/4'" x 1-1/2 socket head cap screw 4
5 TM-38802 Speed changer housing 1
6 TM-38847 Bushing 1
7 TM-38846 Speed changer spur gear 1
8 TM-38844 Bushing 1
9 TM-38843 Speed change chain drum 1

10 Chain pin 1

11 Speed changer chain 1

12 ¢ 3x25 spring pin 1

13 TM-38801 Belt housing 1

14 Motor 1

15 TM-38857 Worm gear 1

16 TM-38855 Bushing 1

17 TM-38858 Speed control shaft 1

19 TM-38874 Speed change hand wheel 1

20 #b steel ball 1

21 Spring 1

22 1/4" x 3/8 socket set screw 1

23 TM-38875 Flange sleeve 1

24 Machine handle 1

25 Caution plate 1

26 TM-38808 Spindle pulley hub 1

27 Timing beilt 1

28 TiM-38812 Timing belt puiley 1

29 TM-38818 Timing pulley clutch sleeve 1

30 TM-38849 Spindle gear hub 1

49



KTM-380V HEAD BACK GEAR PARTS LIST {2)

50

No, Part No. Description T.Y.
31 1/4"" x 3/4 Socket head cap screw 3
32 TM-38856 Pinion bearing cap 1
33 #6203 ZZ ball bearing i
34 TM-38814 Pinion 1
35 TM-38806 Motor pulley cover 1
36 1/4''x3/4 socket head cap screw 3
37 TM-38811 Pirion shaft 1
38 Key bx5x 15 1
39 #6203 ZZ ball bearing 1
40 TM-38813 Spindle bull gear 1
M1 # 6008 Z2 ball bearing 2
42 Snap ring R 68 1
43 TM-38830 Bull gear bearing spacer 1
44 TM-38803 Gear housing 1
45 TM-38828 Bearing sleeve 1
46 TM-38829 Ball bearing gear sleeve washer 1
47 TM-38867 Bull gear shaft pinion 1
48 TM-38872 Hi-low pinicn block 1
A9 TM-38873 Hi-low shaft crank i
650 Spring 1
51 TM-38870 Hi-low detent plunger 1
52 TM-38869 Adjustable plate 1
53 TM-38868 Hi-low detent plate 1
54 TM-38804 Fixed clutch bracket 1
55 TM-388562 Bolt 3



KTM-380, 380V HEAD ASSEMBLY

51



KTM-380, 380"

HEAD ASSEMBLY PARTS LIST (1)

No. Part No. Description T.Y,
1 Ti-38601 Feéd bevel pinion shaft 1
2 Key 5x5x 15 1
3 TM-38605 Worm cradle bushing 1
4 TM-38658 Feed drive wrm gear 1
5 Lock nut 1
5] Washer 1
7 TM-38598 Feed reverse bevel gear 1
g TM-38647 Worm gear cradle 1
9 TM-38602 Feed engage pin 1

10 TM-38606 Worm gear cradle throw-out 1

11 TM-38649 Shift sleeve 1

12 Gear shift ptunger 1

13 3/18'" x 1/2"" socket head cap screw 3

14 TM-38530 Shift crank 1

15 Black plastic ball 1" dia 3

16 Tm-38666 Cluster gear shaft upper bushing 1

17 TM-385659 Cluster gear {upper) 1

18 TM-3B660 Cluster gear {middle} i

19 TM-38661 Cluster gear {low) 1

20 TM-38663 Cluster gear shaft i

21 Keydx 4x 45 1

22 Snap ring 1

23 TM-38672 Bevel gear bushing 1

24 TM-38585 Cluster gear input shaft 1

256 Key 4x4x10 1

26 Key 4x4x 10 i

27 TM-38586 Feed drive gear 1

28 TM-38670 Bushing 1

29 TM-38671 Bushing 1

30 TM-38674 Worm 1

52



KTM-380, 380V HEAD ASSEMBLY PARTS LIST {2}

No. Part No, Description .Y,
31 Spring pin ¢3x14 ]
32 TM-38668 Feed worm shaft bushing 1
33 TM-38635 Feed reverse bevel gear bushing 2
34 TM-38662 Feed reverse bevel gear 2
35 Spring pin ¢3x24 1
35 TM-38676 Feed reverse clutch i
37 TM-38665 Feed worm shaft 1
38 TM-38675 Reverse clutch rod 1
39 TM-38648 Cluster gear cover 1
40 3/16"'x1/2" socket head cap screw 4
11 TM-38584 Feed shift rod 1
42 Set screw 3/16"" x 3/8" i
43 TM-38585 Cluster gear shift crank 1
44 TM-38592 Feed gear shift fork 1
45 3/16''x1-3/4" socket head cap screw 2
46 TM-38566 Clutch arm cover 1
47 TM-38559 Cverlead cluteh trip lever i
48 TM-38561 Clutch ring pin $5x24 2
49 TM-38557 Clutch ring 1
50 TM-38562 Cverload clutch lock nut 1
51 Set,screw 1/4"'x3/8" 1
62 TM-38564 Safety clutch spring 1
53 TM-38565 Overlead cluteh 1
54 TM-38b56 Cverload clutch sleeve i
55 Snap ring 1
56 TM-38555 Overload clutch ring 1
67 TM-38673 Overload clutch worm gear 1
58 TM-38667 Quill pinion shaft bushintj 1
58 Dowel pin 1
60 TM-38576 Cam rod

53



No.

61
62
63
64
65
66
67
68
69
70
71
72
73
74
75
76
77
78
79
80
21
82
a3
84
85
86
87
88
89
90

KTM-380, 380V HEAD ASSEMBLY PARTS LIST (3)

Part No. Description Y.
TM-38581 Cam rod 1
TM-38577 Feed trip bracket 1
Dowel pin ¢5x20 _ 1
/4" x 3/4'" socket head cap screw 2
3/8" x 7/16" set screw 1
Compression spring 1
¢5 steel ball 1
Hand wheel ¢clutch i
3/18’'x3/8" set screw 1
TM-38593 Reverse knob 1
TM-38610 Feed reverse knob stud 1
Spring pin ¢4x14 1
TM-38578 Cam rod sleeve assembly 1
TM-38579 Trip plunger 1
TM-38575 Trip plunger bushing 1
TM-38574 Feed trip plunger 1
TM-38653 Quiit housing 1
Set screw 1/4'" x 9/16" 1
Set screw 1/4" x 9/16” 1
TM-3863% Spindle 1
TM-38616 Quill skirt 1
TM-38631 Lock nut 1
Lock nut washer AW0B 1
#6206Z 2 bearing 1
TM-38627 Sleeve 1
TM-38640 Guill 1
#7207 bearing 1
TMW-38628 Bearing spacer {small} i
TM-38629 Bearing spacer {large} 1
1

#7207 bearing



No.

KTM-380, 380V HEAD ASSEMBLY PARTS LIST {4}

Part No. Description T.Y.
91 TM-38644 Spindle dirt shield 1
9z TM-38643 Nose piece 1
93 Trip lever pin 1
g4 TM-38572 Feed trip lever 1
g5 Set screw 3/8'' x 5/8" 1
96 TM-38617 Drilled lock sleeve 1
97 TM-38618 Drilled lock sleeve i
o8 Quill lock boit 1
89 Lock handle 1
100 T™-38637 Micrometer scale 1
1M Screw 2
102 T™M-38614 Quill stop micro screw 1
103 Snap ring 1
104 TM-38613 Quill micro-stop nut i
105 TM-38612 Micro meter nut 1
108 TM-38615 Quill stop knob 1
107 3/8"" x 3/47" socket head cap screw 1
1G8 Snap ring 1
109 Key bxbx15 1
110 TM-38645 Quill pinion shaft i
111 TM-38568 Quill pinion 1
112 TM-385663 Clock spring 1
113 TM-38651 Spring Retainer 1
114 TM-38552 Pinion shaft hub sleeve 1
115 $5x 10 pin 1
116 TM-38652 Back feed handle hub 1
117 5 steel ball 1
118 Compression spring 1
119 3/8" nut 1
120 TM-38650 Pinion shaft hub handle 1
121 TM-38570 Reverse trip ball lever 1
122 TM-38559 Feed reverse trip plunger 1
123 TM-38634 Worm gear 1
124 Key 4x4x 25
125 TM-38648 ADT worm shaft 1
126 /4" x 1/2" set screw 1

b5



KTM-380 380V BASIC MACHINE




KTM-380, 380V BASIC MACHINE PARTS LIST {1}

57

No. Part No, B Description T.Y.
1. TM-38638 Quill housing adjusting gear ]
2 Socket cap screw 5/16° x 1-1/2" 3
3 TM-38118 Spacer 1
4 Socket cap screw 5/16" x 1/2" 1
5 TM-38105 Ram adaptor 1
6 TM-38124 Adaptor scale 1
7 TM-38116 Nut 1
8 TM-38107 Adaptor locking bolt 3
9 TM-38111 Adaptor pivot swd 1

10 TM-38114 Worm thrust washer 1

i1 TM-38113 Vertical adjusting worm i

12 T™-38114 Worm thrust washer 1

13 Key 5x 5x 30 i

! TM-38112 Vertical adjusting worm shaft 1

15 TM-38104 Ram 1

16 TM-38103 Turret 1

i7 TM-38127 Turret-ram gib 1

18 TM-38103A Locking bolt 4

19 TM-38108 Ram pinion 1

20 Set screw 5/167° x 3/4" 1

21 TM-38218A Ram lock screw 2

22 Ram lock screw handle 2

23 TM-38123 Turret scale 1

24 TM-38118 Spider 1

25 TM-38101 Column 1

26 TM-38401 Elevating screw housing 1

27 5/16” x 1-1/2'* socket head cap screw 4

28 TM-38414 Elevating screw nut 1

29 1/4" x 3/4" socket head cap screw 3

30 T™-38413 Elevating screw 1



KTM- 380, 380V BASIC MACHINE PARTS LIST (2}

No. PartNo, Description TUY.
31 TM-38415 Bevel gear i
32 Thick washer 1
33 1/2" x 20NF jam nut 1
34 TM-38402 Knee 1
35 TM-38403 Knee wiper felt 2
36 TM-38424 Column wiper holder 2
37 1/4" x 3/4" oval head screw 4
38 TM-38403 Knee-column gib 1
39 TM-38305 Saddle 1
40 TM-38308 Saddle-knee gib 1
41 Felt wipers 2
42 TM-38310 Saddle-knee wiper plate 2
43 TM-38117 Table stop socket stopper 1
44 3/8"'x3/4'* socket head cap screw 2
45 TM-38306 Chip guards 1
45 TM-38307 Chip guards 1
47 Black plastic grip i
48 Grip shaft 1
49 TM-38412 Elevating crank 1
50 TM-38417 Gear shaft cluteh insert i
51 TM-38226 Dial lock nut 1
62 TM-38408 Dial with 125 graduation 1
Dial with 100 graduation 1
63 TM-38411 Dial holder 1
54 TM-38309 Bearing cap 1
55 1/4"" x 3/4"" socket head cap screw 3
56 #6204 ZZ bearing 1
57 TM-38409 Bearing block 1
58 Key 5xbx 15 1
59 TM-38404 Elevating shaft 1
60 Key 5x5x30 1
61 TM-38422 Adjusting nut 1
62 # 620422 bearing 1
63 TM-38416 Bevel pinion 1
64 Thick washer i
6b 1/2° x 20NF nut 1
66 TM-38420 Bearing block 1
67 #7205 bearing 2
68 TM-38427 Bearing cap 1

58



KTM-380 380V LEADSCREW ASSEMBLY

13

59



KTM-380, 380A, 380V, LEAD SCREW ASSEMBLY PARTS LIST {1}

No. Part No. De_scription T.
1 “Grip 3
2 1/2'-20NF nut 3
3 Washer 3
4 Handle 3
5 TM-38225 Dial lock nut 3
6 TM-38214 Dial with 250 graduation {metric}) 3

Dial with 200 graduation {inch) 3

7 TM-38213 Dial holder 3
8 1/4"" x 1/2" hollow head cap screw 8
g TM-38308 Bearing retainer ring 3
10 Bearing 3204 {for long.} 2
Bearing 6204 {for cross) 1

11 3/8"" x 3/4". hollow head cap screw 2

12 Spring pin ¢5x30 6

13 TM-38210 Longitudinal feed bearing bracket 2

14 TM-38201 Work table 1

15 Key 5x5x 15 3

16 TM-38203 Longitudinal feed screw i

17 1/4 "% 1/2" hollow head cap screw 8

18 TM-38303 Backlash adjuster 2

i9 TM-38205 Longitudinal feed nut 1

20 Key 5x5x20 2

21 TM-38202 Longitudinal feed nut bracket 1

22 Spring pin ¢5x30 4

23 1/4" x 3/4’" hollow head cap screw 8

24 Spring pin ¢5x35 2

25 TM-38914 Coupling i

26 TM-38204 Transmission shaft, 1

27 T™-38313 Cross feed nut bracket 1

28 TM-38304 Cross feed nut 1

29 TM-38311 Cross feed bearing bracket 1

30 TM-38301 Cross feed screw 1

60





